BLACK-0PS SERIES

BRONCO

TRANSFER CASE
SKID PLATE

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION. REFER TO THE
ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE PARTS LIST*

BSP2108 - Rev 1 6/21/22 Page 1



Front of Bronco

The image here shows the
underside of your Bronco with
no skid plates installed. If your
Bronco has skid plates you will
need to remove the mounting
bolts in the locations circled
here.

Your new skid plate should fit
with the stock OEM skid plates,
however you may need to
loosen mounting bolts during
installation.

Install the Cross Member Bracket using the
M10 Hex Bolts and Washers in the position
shown on the chassis cross member directly in
front of your transfer case. Leave these bolts
loose while you finish the installation.

BSP2108 - Rev 1 6/21/22 Page 2



Have a helper hold the skid plate in place while you install the bolts as shown. Or you can use a floor
jack to hold the skid plate in position.

Install @1/2" Hex Bolts, Nuts and Washers
through the skid plate and Cross Member Bracket

If you are replacing the

stock skid plate, you can
install the stock bolts in

this position.

Use the M12 Hex Bolt
and washer provided in
this position.

DO NOT FORCE THIS

BOLT IF THE THREADS
Use existing gas tank support (or skid plate) bolt ARE TIGHT. VERIFY YOU
in this position. Your Transfer Case Skid Plate will HAVE THE CORRECT BOLT
sit on top of the support (or skid plate) as shown. BEFORE TIGHTENING.

Be sure to tighten all bolts evenly and securely.

BSP2108 - Rev 1 6/21/22 Page 3




1 40 | 133HS g :37I1S 133HS €1 37Iv0S
< @O _.Nn_mm S31ON Muuw
AT wo _.Nﬁ_mm ‘ON "OMd “\mvz_“
3Lvd iow o
AS ASVD §3F4SNVYL ODNOYE 1202
‘NOILdIIDOS3Ia aIIOIHD

.UJl_ DOJ ce0z/1e/9 . HOW NMV3a

alva JWVN

Q3LIBIHO¥d
17130740 NOISSIW3d
NILLI¥M 3HL INOHLIM JTOHM
¥ SV 30 13vd NI NOILONQO¥d3Y
ANY "OT1 GOT 40 AL¥3dO¥d
3108 3HL S| ONIMVIA SHL
NI G3NIVINOD NOILYWIOSNI 3HL

TVIINIQHNOD NV A¥VIIIN4ONd

S00°0% TVWID3A 30V1d 333HL
S100%  TYWIDIQ 3DV1d OML
+ | FHOVW ¥VINONY

0100+ :SIONVYIIOL

SIHONI NI 33V SNOISNIWIQ

“@31123dS ISIMIIFHLO SSTINN

$41¢€ XOdddV = IHOIIM

.m
H<OUm_m_n_>>On_v_U<._m_uoo_wam.N
NOILIdO 1331S 3dvd =8012dsd "L

‘S31ON

L 3LV1d ONIZ.S/E€°L X.2/ 1@ $FHSYM LV dzzzosmd| 6
I | £%81D3LV1d ONIZ WWoy XS/ LZLW 1108 XaH | 8810dZ0vWSZ1zlaH| 8
z S49 A1v1d ONIZ €1-2/1 1NN X3H GYDJZEI0SNH| 7
y Q3LV1d ONIZ.ST'L X 91/4@ $3HSYM LVT4 azgieymd| 9
z 31v1d DNIZ 00'L X .8/€@ 43HSVYM VT4 dz918emd| ¢
Z | 810 3Lv1d ONIZ WWSE X 05" [-0LW 1108 XaH | 8810d7SEW0S LOLSH| ¥
Z | 549 31v1d ONIZ 1109 X3H 05° L X €1-¢/1 1108 XaH S4Od7rzelosaH| €
L 1INDOVIE 33IWINSSOND £z-leozdsae| ¢
L 3LV1d QIS 38V J34SNVAIL OONOYE 1207 €0-lz0zdsay| 1
AL NOILI¥OS3A $EIWN Lavd |

Page 4

6/21/22

BSP2108 - Rev 1



¢

» =[C

BRONCO INSTRUCTION
SHEET
BLACIKK-0DPS SERIES
TRANSFER CASE BOLT KIT
SKID PLATE (may vary)

SHIPPING SHEET
Packaged by:

On:

TRANSFER CASE SKID PLATE
4BSP2021-03
(x1)

CROSS MEMBER BRACKET
2BSP2021-23
(x1)

BSP2108 - Rev 1 6/21/22 Page 5



a@pr

VUV YV VVVVVVVVVVVVV VIV ﬁ

VY VIV VVVVVVVVVVVVVVVVVVY ﬁ

BRONCO
BLACK-0PS SERIES
TRANSFER CASE
SKID PLATE HEX BOLT M10-1.5 X 35MM
BSP2108-BK (0145161)
Bolt Kit (x2)
FLAT WASHER
Packaged by: @3/8" X 1.00"
(0159679)
on 02) LR

oo HE

HEX BOLT 1/2-13 X 1.50

HEX NUT 1/2-13

: Nseare 110120380
: (x2) (x2)
HEX BOLT M12-1.75 X 40MM
38708 FLAT WASHER
(x1) 1/2 X 1375
1133012
(x1)

FLAT WASHER
7/16 X 1.25
1133010
(x4)

BSP2108-BK Rev 1 6/21/22 Page 6



